



DWG No.007870905 MODEL : GL-50-10 FORM : GL-50-10-BAA-3

No.	PARTS CODE	PARTS NAME	QTY	MATERIAL/SIZE	REMARKS
1	0070171	GL-50 HOUSING	1	FC	
2	0070159	GL-50 DRIVE GEAR	1	SCM	
3	0070165	GL-50 2ND GEAR	1	SCM	
4	0070033	GL-40 BYPASS COVER	1	FC	
5	0070080	GL-40 THRUST BUSH	1	FC.BC	
6	0070124	GL-40 THRUST BUSH B	2	FC.BC	
7	0070043	GL-40 THRUST BUSH A	1	FC.BC	
8	0070137	GL-40 FOOT CAP	1	FC	
9	0070134	GL PARTICULAR ORING	1	NBR	
10	0070110	GL-40 POPET	1	S35C	
11	0070109	GL-40 BYPASS CAP	1	FC-20	
12	0070079	GL-40-10KG-RV SPRING	1	SWP	
13	0070048	VALVE GUIDE PACKING	1		
14	0090115	MF-40 STOPPER	1	SUS	
15	0090114	MF-40 STOPPER PACKING	1	NBR	
16	0070138	GL-40 STOPPER PLATE	1	SPC	
17	0070282	GL-50-10 NAME PLATE	1		
18	0111153	SE-100 MECHANICAL SEAL	1	HG9A-MN ϕ 25	
19	927500028	NEEDLE BEARING	4	RLM253225	
20	889955055	O-RING	1	G55 NBR	
21	888327025	SHAFT STOP RING	1	25 SK	
22	886909010	WOODRUFF KEY	1	A A5 \times 22S45C	
23	734532149	HEXAGON SOCKET BOLT	4	M14 \times 40 SCM	
24	743119032	BOLT M6 \times 20	3	M6 \times 20 SWRM	
25	843822014	SPRING WASHER	4	ϕ 14	
26	854505006	PARKER RIVET	2	No. 2 \times 3 SUS	
27	735719152	HEXAGON BOLT	1	M8 \times 30	
28	0070359	GL-50-10 COUPLING	1	JIS.160	
29	0340142	SEAL RING	2	NBR	
30	0340153	+ SCREW M6 \times 8	2	M6 \times 8 SUS	